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EvtepomaBntikn apBpitido- EmdnuioloyLla

ErtumoAao o pAeypovwdouc vVOOOU TOU EVIEPOU OE ALEOVLKN
omtovbuAapBomnabeLa

- 4-8% o€ aoBeveic pe mpwtodlayvwobBeia aéovikn
omtovbulapBpornabela

- 60% KAWVIKA oLwTNAN

ErtumoAaopnoc ontovOulapBpomnabelac o pAeypovwdn vooo tou
EVIEPOU

- 10-39%
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EvteponaBOntikn apBpltidoa- MNaboyeveon

Gut-synovial axis Inflammatory bowel disease

1. Gut bacteria - Dysbiosis 3
2. Migration of adivated gut T-cells and macmphages

T~ || 1L23/112, STAT3, TNF-a, CD163
: ) protein, E-cadherin, aEp7 integrin

Genetic predisposition Spondyloarthropathies

/ DRB1 0103 allele

HLA-B27
_— HLA-B35
2 HLA-B44

\ CARD15/NOD2 gene
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Y NUELa Ttpoc oulntnon

1. TOTE MPEMEL VA TIAPATTEUTIETOL O LCOEVNC LE OPOOPVNTLKN
omtovbulapBpitida oto yaoTpeEVTEPOAOYO;

2. [ote npemeL va mapamneunetatl o aobevng pe pAsypovwdn vooo tou
EVIEPOU OTO PEUMOATOAOYO;

3. Tlolec elval oL evOei€elg, avievOELEELC KOl TIOPEVEPYELEC TWV
DMARDs;

4. Tolec eival oL evOei€elg, avtevOELEELC KAL TIAPEVEPYELEC TWV
BloAoyikwv Beparelwy;



Red flags for IBD

Red flags for SpA

Chronic diarrhoea for more than 4 weeks

Back pain (for more than 3 months)

Abdominal pain for more than 3 months

Recurrent or chronic (more than 3 months) peripheral
joint pain or swelling

Nocturnal diarrhoea or abdominal pain

Inflammatory spinal pain: age at onset younger than
40 years, insidious onset, improvement with exercise,
not improvement with rest, pain at night

Rectal bleeding (not due to haemorrhoids)

Finger swelling (ie, dactylitis) ever

Perianal fistula or abscesses, recurrent oral aphthosis

Heel pain (ie, enthesitis) ever

Unexplained constitutional symptoms: weight loss,
fever, anaemia

Family history of SpAi

Family history of IBD
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https://www.ncbi.nlm.nih.gov/pmc/articles/PMC9450189/table/T1/?report=objectonly

ASAS classification criteria for axial spondyloarthritis (SpA)
In patients with =3 months back pain and age at onset <45 years

Sacroiliitis on imaging®
plus
=1 SpA feature#

or

HLA-B27
plus
=2 other SpA features#

#SpA features

« inflammatory back pain
« arthritis

« enthesitis (heel)

« uveitis

« dactylitis

» psoriasis

« Crohn’s/colitis

» good response to NSAIDs
« family history for SpA

« HLA-B27

. elevated CRP

*Sacroiliitis on imaging

« active (acute) inflammation
on MRI highly suggestive
of sacroiliitis associated
with SpA

. definite radiographic
sacroiliitis according to
mod NY criteria




Overview of the effects of drugs approved for the treatment of IBD and SpA across the main disease manifestations.

Axial Disease,

Peripheral Arthritis

Dru Crohn’s Disease Ulcerative colitis .ee .

& Enthesitis, Dactylitis (PsA)
NSAIDs Avoid in active disease | Avoid in active disease + +
Systemic Lowest exposure

.. + + - .
Glucocorticoids possible
Sulfasalazine + + - +
Methotrexate + - - +
Leflunomide - - - +
Azathioprine + + - -
Infliximab . + + +
Adalimumab
Golimumab - + + +
Certolizumab + - + +
Etanercept - - + +
Ustekinumab . + Enthesitis & dactylitis +

only
Vedolizumab + + - -
Secu-kmumab Avoid Avoid + +
Ixekizumab
Tofacitinib - + + +

Mediterranean journal of rheumatology vol. 33,Suppl 1 126-136.




AXSpA & PsA

Crohn’s disease

Ulcerative Colitis

Infliximab

Loading dosage
5mg/kg at 0, 2, 6 weeks

Loading dosage
5mg/kg at 0, 2, 6 weeks

Maintenance dosage
5mg/kg every 6-8 weeks (AxSpA) or
8 weeks (PsA)

Maintenance dosage
5mg/kg every 8 weeks

Adalimumab

40 mg every 2 weeks

Loading dosage

* 80 mg (week 0), 40mg
(week 2)

* 160 mg (week Q), 80mg
(week 2)*

Loading dosage
160 mg (week 0), 80mg
(week 2)

Maintenance dosage

* 40 mg every 2 weeks™”

¢ 80mg every 2 weeks or
40mg every week™

Maintenance dosage

* 40 mg every 2 weeks™”

* 30mg every 2 weeks or
40mg/week*™

Golimumab

* 50 mg every month
¢ 100 mg every month, if body
weight >100kg*™

Loading dosage
200 mg (week 0), 100mg
(week 2)

Maintenance dosage

¢ 50-100mgt every 4 weeks
(EU label)

¢ US 100mg every 4 weeks
(US label)

Certolizumab
pegol

Loading dosage
400mg at week Q, 2, 4

Loading dosage
400mg at week 0, 2, 4

Maintenance dosage
200 mg every 2 weeks

Maintenance dosage
200 mg every 2 weeks

Ustekinumab

PsA only:

* 45mg sc at weeks 0, 4, then every
12 weeks

* 90mg sc at weeks 0, 4, then every
12 weeks, if body weight >100 kg

Loading dosage
B6mg/kg iv (week Q), 90mg sc at week 8

* 90 mg every 8-12 weeks sc 1 (EU label)
e 90 mg every 8 weeks sc (US label)

Tofacitinib

5 mg twice daily

Loading dosage
10 mg twice daily for 8-16
weeks]

Maintenance dosage
5-10 mg twice daily§
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Original article

Articular manifestations in patients with
inflammatory bowel disease treated with
vedolizumab

Anastasia Dupré’, Michael Collins?, Gaétane Nocturne', Franck Carbonnel?,
Xavier Mariette' and Raphaeéle Seror’

* MuookeAetikeg ekdnAwoels og 30% twv acBevwyv pe IBD umo Beparmeia e
vedolizumab

50% dpAeypovwdouc altloAoyLlag 0 CUOXETLON UE EVEPYO VOGO

Mukp0O tocooto (2.7%) nopadofwv apBpaiylwv

MBavn cuoyxetion apOpaAylwv pe dtakorn avti-TNF



Original article

Paradoxical arthritis occurring during anti-TNF in
patients with inflammatory bowel disease: histological
and immunological features of a complex synovitis

Stefano Alivernini,! Daniela Pugliese,? Barbara Tolusso,! Laura Bui,® Luca Petricca,! Luisa Guidi,? Luisa
Mirone,! Gian Ludovico Rapaccini,? Francesco Federico,?® Gianfranco Ferraccioli,! Alessandro Armuzzi,?
Elisa Gremese!

AoBeveic ye IONE kai Trapddocn apBpitida utrd avrti-TNF eugavidouv UTTOKAIVIKR) VOO0 Tou
EVTEPOU, TTAPA TNV EVOOOKOTTIKI Kal KAIVIKI) UpEDON

|OTOTTAOOAOYIKA XOPAKTNPIOTIKA TTPOCOMOIAJOVTA JE WwPIaoikn apBpitida
Etropeva BepatreuTika Briparta
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